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This tech memo documents the testing of Impact Recovery Systems, Inc OmegaPost™ High

Performance delineators installed on concrete and asphalt.

Summary of Testing

The objective of the testing performed was to evaluate the durability of the Impact Recovery
Systems, Inc. OmegaPost™ High Performance delineators with E-Bond epoxy attachment to

concrete. The tested delineators attached to concrete resisted an overall average of 200
impacts. The delineators on concrete resisted an average of 200 tire and 200 bumper impacts.
Table 2 presents a summary of the testing conducting for the Impact Recovery Systems, Inc.
OmegaPost™ High Performance delineators attached to a concrete surface. All testing was

performed at a nominal impact speed of 70 mph.

Summary of Bumper vs Tire Impact

A tire impact consisted of the vehicle impacting the
delineator with the centerline of the delineator aligned
with the centerline of the vehicle tire. During this impact

Concrete Tire Bumper
1 200 200
2 200 200
Average 200 200
Overall 200
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the vehicle tire traverses over the delineator. A bumper impact consisted of the vehicle impacting the

delineator with the front bumper at the %-point of the vehicle. The bumper and tire impacts were

performed simultaneously in a single pass of the vehicle.

Table B2. Delineator #1T after Specific Runs for Test No. 613301-01-2

Photos — Post #1 T (Concrete Glue-Down)

Run #200

Run # [ Reflective Sheeting

Full Post

Description of Tests:

The testing was performed on September 23,

2019.

Half of the test delineators were installed to

receive bumper impacts and the other half to

receive tire impacts

The vehicle was traveling at a nominal speed of
70 mph. Temperature at the time of testing was

above 81°F.

A delineator is deemed to have failed when it

does not rebound to within 15° of vertical within

5 minutes after impact or when it fractures. In

addition, a tear of more than 50% of the

delineator post cross section is considered a

failure.

The delineators attached to concrete with epoxy
completed 200 runs with no failure.
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1a. Secure Delineators 1T, 1B, 2T, and 2B on concrete surface with E-bond
epoxy according to manufacturer’s instructions. Secure Delineators 3T, 3B,
4T, and 4B on asphalt with Plastic Inserts, grade 8 Flat Washers, and 1/2" x 4"
Lag Screws according to i facturer's instructi Orient deli IS as
indicated in Detail Views.




